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for Pump Breakdown 2600 psi @ 3 gpm
Part Number Description
Pump Information: D22291 ... ... ... .. ..., Pump Kit, XMV3G27
* 17657 .. Thermal Relief Valve Assy
B 0 1 Quick Connect
Engine Information: GX200QX2 . ... ... Engine, Honda, 6.5 Hp
OPA4A8 e Key
16255 .. e Qil, 20 oz.
Frame Information: D22181 .. Frame
D22268 . ... . Foot
D22471 .. ... Handle Assembly
D22101 ... . Tire, Pneu
FA64 .. ... .. ... Pal Nut (qty 2)
Hardware Information:
Foot: D21436 ... Screw (qty 2)
D21437 ... ... Nut, Flangehead (qty 2)
Handle to Frame:
+ 16471 Knob (qty 2)
+ D23196 ....... ... Saddle Bolts (qty 2)
Engine to Frame: 18297 .. ... Bolt, 5/16-18 x 1-3/4” (qty 4)
16087 ........... Nut, Flangehead 5/16-18 (qty 4)
Pump to Engine: * 15167 ... Screw, 5/16-24 x %” (qty 4)
*FO78 L Lockwasher 5/16
Accessory Information: 17758 . e Hose Assy
X FO35 ... QC Socket
X FO39 . ... . e QC Plug
X HO76 .............. Hi Pressure Hose, 3/8” x 25ft
D24978 . . ... Lance Assy.
D25039 . ... Gun Assembly
CH140 . Chemical Hose
D26135 . ... Bagged Parts
+ NCTOO1 ... e Cleaning Tool
+ D20488 ...... ... ... Nozzle Grommet Kit
+ 17731 Nozzle Kit, 4.0
D26178 . ... . Zep Cleaner

The part number is not to be sold separately-this is for reference only

Manual Information: + D25690 ......... Manual, General-English/Spanish
v 16560 ............. .. .. ... .... Manual, Engine
X Included in Hose Assembly
+ Included in Bagged Parts
v Included in Bagged Handle

Included in Pump Kit
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